Approaches to Water Quality Treatment
by Weftlands in tThe Upper Klamath Basin

e

Prepared for

PacifiCorp Energy
A DIVISION OF PACIFICORP

% A MIDAMERICAN ENERGY HOLDINGS COMPANY

August 2012

CH2MHILL.

ES021512103604PDX



CH2MHILL.

ES021512103604PDX

'\



Approaches to Water Quality
Treatment by Wetlands in the Upper
Klamath Basin

Prepared for

PacifiCorp Energy

A Division of PacifiCorp

in consultation with the Interim Measures Implementation Committee
for the Klamath Hydroelectric Settlement Agreement

August 2012

CH2MHILL.



Recommended Citation:

CH2M HILL. 2012. Approaches to Water Quality Treatment by Wetlands in the Upper Klamath Basin. Prepared for
PacifiCorp Energy, Portland, OR. Prepared by CH2M HILL, Inc., Portland, OR. August 2012.
[...]
Lake Apopka is the single largest controllable source of pollution in Lake County. Alum was selected because of its
reliability and history of successful use in many different water treatment applications. It is the largest alum
treatment system for runoff treatment in Florida as of 2009 (Bottcher et al. 2009).

Figure 23 shows an aerial overview of the NURF system and its facilities. Flows from Lake Apopka are diverted into
the NuRF system’s inflow canal (in quantities ranging from 5 to 300 cfs) and injected with an alum solution
pumped from a large alum storage facility (as shown in Figure 23). Alum floc is formed as the flow enters two 9-
acre treatment ponds where the floc settles out. Detention time is about 3 hrs (Bottcher et al. 2009). Alum floc is
removed from the ponds with a dredge about once or twice per year, and is dewatered using a centrifuge (at the
floc dewatering facility shown in Figure 23) to a water content of 40 percent (Bottcher et al. 2009). Following
centrifuge dewatering, the dewatered alum sludge (Figure 24) is placed on permeable soils were it continues to
dry and consolidate (Bottcher et al. 2009). The sludge finally is land applied to take advantage of the additional P
sorption capacity of the residual material (Harper 2007).

Treatment Pond 1

6% ri flow Canal

Injection _
Capal & Clean

1 ‘water

Jr—

Flow from Lake 4.
Apopka : g )

ow toLake
; ; Beatclair
e alts £ i

| | A Y

Lock & Dam ey e

[ :
Structure
- w HElE e H
i ] . i'._. i h
£ © o

I
—\.
0

FIGURE 23
Aerial photograph of the Nutrient Reduction Facility (NuRF) in Florida (source: Lake County Water Authority).

APPROACHES TO WATER QUALITY TREATMENT BY WETLANDS IN THE UPPER KLAMATH BASIN 5-31



5 POTENTIAL SUPPLEMENTAL TECHNOLOGIES TO ENHANCE TREATMENT BY WETLANDS

FIGURE 24
Dewatered alum sludge from the Nutrient Reduction Facility (NuRF) in Florida (source: Lake County Water Authority).

5.3.3.2 Effectiveness

Treatment reliability and ability to treat substantial flow volumes were key reasons this alum system is used.
Nutrient removal is approximately 67 percent. Approximately 90 percent of the flow in the canal is treated by the
system. At maximum design flow of 300 cfs, that facility uses about 36,000 gal of alum per day (Bottcher et al.
2009). Flows in excess of 300 cfs are allowed to bypass the system (Bottcher et al. 2009). Elevation differences
eliminate the need for pumps.

5.3.3.3 Advantages and Disadvantages

The NuRF provides a large-scale scale example of chemical treatment combined with solids settling and solids
removal. As such, the advantages and disadvantages of the NURF system are similar to those described in section
5.3.1.3 above. Given its relatively large scale, the principal advantage of the NuRF system is to provide mass
removal of P, and reductions in effluent P concentrations, that are beyond those attainable by other treatment
wetland technologies. The principal disadvantages are relatively high capital, operations, and maintenance costs,
as well as solids management and disposal requirements.

5.3.3.4 Associated Costs

The capital cost for the NuRF system was about $7.1 million. Annual operation and maintenance costs are
approximately $1 million.

5.3.3.5 Applicability in the Upper Klamath Basin

If the same dosage were applied to the entire ~1000 cfs flow of the Klamath River, it would require ~120,000 gal
of alum per day of operation. Scaling these costs to Klamath River flows, assuming no economies of scale, the
cost would be on the order of $20M, not accounting for inflation.

5-32 APPROACHES TO WATER QUALITY TREATMENT BY WETLANDS IN THE UPPER KLAMATH BASIN



5 POTENTIAL SUPPLEMENTAL TECHNOLOGIES TO ENHANCE TREATMENT BY WETLANDS

To check these results with Klamath River flows and chemistry, CH2M HILL’s wastewater treatment plant design
model Pro2D7 was used. Figure 25 shows results for TP, and Figure 26 show results for TKN (most river TN is
organic and NH4-N, and NO3-N is not significantly affected by alum treatment).

These results confirm general Florida recommendations for treatment of P in stormwater, which suggest at least 5

mg/L as Al will be required. Dosages of 20 mg/L or more may be required to come close to the 10 ug /L goal

required for inflows to the Everglades. If the 10 mg/L as Al dose used in the NuRF is incorporated into the model,
the model suggests that significantly less solids would be produced (3500 CY/d at 4.5 percent TS in the model vs.

10,400 CY per day after 30 days settling for NuRF). However, it should be noted that the TS after 30 days of

settling is not defined in Bottcher et al. (2009), and that the estimated volumes are of roughly the same order of

magnitude.

=
(]

=]

b
(43}

<

|=i
.‘:Ir

)

i
L

0.06

Efluent TP (mg/L

0.04

0.02

0 5 10 15 20
Alum Dose (mg/L as Al)

FIGURE 25

25

'— &
N
G
o
<y
]
=]

600,000

400,000

200,000

Summary of expected total phosphorus (TP) removal and sludge production as a function of alum dose.
(Note: Results assume treatment of full Klamath River flow [1164 cfs], and are derived from CHZM HILL’s Pro2D Wastewater

Treatment Plant Design Tool, with typical Klamath River chemistry.)

Results in Table 14 highlight the large volume of sludge generated at higher dosages of alum. Model results

Daily Sludge Production (gal)

suggest significant improvements in water quality can be achieved at relatively modest doses of alum. The model

suggests a 5 mg/L as Al dose will reduce TP to 0.036 mg/L and TKN to 1.03 mg/L. The estimated volume of

dewatered sludge (85 percent TS) at this dosage that would need to be land applied, assuming a 180 day period of
operation, would be 25,380 CY, or roughly 19,000 tons of alum residuals, assuming a specific gravity of about 0.9

g/cm?. If the land application rate were 2 tons/ac, roughly 8500 acres would be required. Alum dosages could
potentially be reduced significantly by placing treatment cells in series, and recycling alum floc upstream.

7 Pro2D (Professional Process Design) is a steady state wastewater treatment plant simulator that has been developed by CH2M HILL to perform complete

treatment plant simulations. PRO2D is used to develop the overall mass balance for a treatment plant and to size individual unit processes. Influent

wastewater constituents are divided into fractions which facilitate mass balance calculations. Liquid/solids separation unit process performance parameters

(e.g., TSS removal efficiencies) are entered into PRO2D, which then performs all of the recycle calculations and automatically returns a completed process

flow and mass balance for the wastewater treatment plant. Flow and mass balances are computed for both average and diurnal peak operating conditions,

as defined by specified process loading and operating conditions.

APPROACHES TO WATER QUALITY TREATMENT BY WETLANDS IN THE UPPER KLAMATH BASIN

5-33



5 POTENTIAL SUPPLEMENTAL TECHNOLOGIES TO ENHANCE TREATMENT BY WETLANDS

- 4 aAann nann
F = o Seigiy ipii
L.3 45U L
R —_
N T PR |
— v Tkl r o1 _— M
[ Y v = _ofm— B b1
— - - L 0 i (e Ta]
. - i o g e ol
- ra
[ = -
aig al
=, T =
[ o H - T oFig [ -
- 1 e s WL WP -
i 5 f ’ =
j - H —
. i H —
T— i ¥ =3
. . 4 1 —
dd i 5 o e p—
w8 ¥ £ % - L BIML 1 [ ]
— - " CILFLS  LFLILr S
£ 1 - LILFLS LA .,
— T " ! S
- Y - -
Al b -
L i _ =
—_— b = _ Ai
5 il -~ | NN ninin et
- - e = al ouuv. uuu [aTa]
— 1 = ’ e
e Ll ] ——
S P s ot
[T — - —
= a— - -
ini — P aWaTals =
Led — AN 0 —_—
= — — BRI LI =
™ A e e T
— — 4 =1
- =
o = - ___i— -
— 11 = — -
el ¥ M | — -
s e | —
" | — -~ P
— [ Fraly Taang o —
" n AV LT AT LF LY a—
[ " . L1%]
5 i ety
i A
[] =
o~ B ey
1 [ | 1
O @7 7 T T ] T T T T [ T T T T [ T T T T [ T T T 1 L4
i oy a5 i a5 Tl = e
ii L idi TS Fil 7o
£ = ERE e LAY [l
= i a— I £ T
[0 P N ey D
NiiirFM 1 IARCG iMoo Ji aOc il
ML PV JI 1..'5! L G2 Hl;

Summary of expected TKN removal and sludge production as a function of alum dose.

(Note: Results assume treatment of full Klamath River flow [1164 cfs], and are derived from CHZM HILL’s Pro2D Wastewater
Treatment Plant Design Tool, with typical Klamath River chemistry.)

TABLE 14
Summary of Estimated Alum Dosages, Sludge Volumes, and Effluent Water Quality
(Based on average upper Klamath River concentrations, and Pro2D Model results)

Liquid Alum Dose (mg/L)

0 5 10 20 35 50 60 225

Parameter
Liquid Alum Dose (mg/L as Al)

0 0.5 0.9 1.8 3.2 45 5.4 20.4
Alum S"‘“;jgeT(sg)aV day, 0 246,000 273,000 326,000 406,000 486,000 539,479 1,264,380
. (]
Alum Sludge (CY/day,
ppaivad 0 1,218 1,352 1,614 2,010 2,406 2,671 6,263
Alum Sludge (CY/day,
359 TS, contrifuge) 0 157 174 208 258 309 343 805
Alum Sludge (CY/day,
85% 75, drying beds) 64 72 85 106 127 141 332
TKN (mg/L) 2.16 1.45 14 13 12 1.09 1.03 0.87
TP (mg/L) 0.16 0.07 0.06 0.053 0.045 0.039 0.036 0.017

5.3.4 Advanced Treatment Using Chemical Treatment Combined with Filtration
5.3.4.1 Description

Filtration, in combination with chemical treatment, has been examined as an alternative advanced treatment tool
to remove particles and suspended solids from runoff to the Florida Everglades (SFWMD 2002). Use of advanced
treatment technologies is most applicable to situations where it is necessary to achieve very low P (of around 10

5-34 APPROACHES TO WATER QUALITY TREATMENT BY WETLANDS IN THE UPPER KLAMATH BASIN



5 POTENTIAL SUPPLEMENTAL TECHNOLOGIES TO ENHANCE TREATMENT BY WETLANDS

pg/L) or to limit the presence of suspended solids in the final effluent. However, the use of advanced treatment
technologies is likely to be cost-limiting or cost-prohibitive for treatment of river diversions at large scale.

There are many filtration technology alternatives, including:

e Automatic continuous backwash package filters — Commonly referred by the supplier name “Dynasand™”,
although the patent on the technology has expired and other suppliers are available in the marketplace, this
deep bed filter is a standard technology for smaller plants. Each filter has a surface area of 4.5 m” and a peak
capacity of approximately 1.5 megaliters per day (MLD).

e Blue Pro® - This technology is a significant advancement over the above-mentioned continuous backwash
filters, although they are very similar in unit size and configuration. The primary difference with Blue Pro® is
that the sand is impregnated with ferric oxide, which improves removal of soluble P.

o Deep Bed Mono Media Filters — The standard technology of the drinking water industry, these filters have
also been used at some of the largest tertiary wastewater treatment plants to provide high levels of TP
removal. The technology is often coupled with tertiary clarification (e.g. Actiflo™) ahead of the filters to allow
for very low effluent TP performance. The Rock Creek WWTP in Oregon is an example where this treatment
train has been used with success.

e Tertiary Clarification and Actiflo™/Densadeg™ — As the name suggests, tertiary clarification is a gravity
separation technology used on secondary effluent. High chemical doses are used to drive down the soluble
effluent TP concentration. This technology, on its own, cannot reliably achieve effluent TP levels below 0.1
mg/L. Rather, it is typically coupled with other technologies.

e Cloth/Fabric Media Filtration — This filtration technology is relatively new in the industry, and has been in the
marketplace for less than 10 years. The technology has seen wider acceptance in recent years even for large
plants, with the largest facility being the Pine Creek WWTP in Calgary, AB (100 MLD first phase capacity
currently in operation). Operating experience shows good performance in capturing secondary solids;
however, it may be less suitable (due to media fouling) for secondary effluents that have a high proportion of
chemical solids.

e  Membrane Filtration — Rather than using sand or fabric as the separation media, this technology uses
polymeric membranes to remove solids and TP. Supplemental soluble P removal is provided through alum
addition ahead of the membranes.

e Membrane Bioreactor (MBR) — MBRs integrate membrane technology into the activated sludge process to
provide compact secondary and tertiary treatment in one step. MBR technology is the basis for several large
treatment facilities in North America, including the 160 MLD Brightwater WWTP (Washington), 120 MLD
North Las Vegas WRF (Nevada), 90 MLD Yellow River (Gwinnett County, Georgia), and 75 MLD Frederick
County (Maryland) projects.

e Tertiary Nitrifying MBR — This innovative technology was conceived for the Woodward Avenue WWTP
(Hamilton, Ontario) expansion project, which is currently in the pre-design phase. This technology couples
nitrification and tertiary P removal in one integrated step. When constructed, the Woodward Ave. WWTP T-
MBR will have a peak capacity in excess of 600 MLD.

5.3.4.2 Effectiveness

Testing for the Lake Okeechobee Watershed Project in Florida has shown that treatment wetland outflow
subjected to membrane filtration (microfiltration) combined with chemical treatment can consistently produce an
outflow TP concentration of around 10 pg /L, with the filtration accounting for roughly half of the removal
(SFWMD 2002). Conestoga-Rovers (1998) reported on trials of filtration and chemical treatment to “polish” the
outflow from treatment wetlands that had an average total P concentration of 24 pg /L. Membrane filtration units
that were tested produced average filtrate concentrations of 11 to 13 pg /L with no chemical addition. Addition of
chemical coagulants (i.e., alum, ferric chloride) resulted in final effluent concentration of 8 to 11 pg /L.

Based on these tests, a full-scale wetland treatment system with membrane filtration (microfiltration) combined
with chemical treatment was designed that could handle an average daily flow of 175 mgd (about 270 cfs)

APPROACHES TO WATER QUALITY TREATMENT BY WETLANDS IN THE UPPER KLAMATH BASIN 5-35



5 POTENTIAL SUPPLEMENTAL TECHNOLOGIES TO ENHANCE TREATMENT BY WETLANDS

(SFWMD 2002). The design assumed that approximately 10 percent of the influent P mass would not be treated to
a concentration of 10 pg /L as P during extreme peaks in flow. During these time periods, the “non-treated”
wetland discharge (that portion not subjected to filtration and chemical treatment) would be blended with the
treated discharge to achieve a concentration of 28 ug /L as P during the peak flow periods. The remaining 90
percent of the P mass into the filtration and chemical treatment system would be treated to yield a blended
effluent concentration of equal to or less than 10 pg /L as P (SFWMD 2002).

5.3.4.3 Advantages and Disadvantages

The principal advantages of wetland treatment system with combined microfiltration and chemical treatment are
relatively low land requirements, operational flexibility, reliability, and the ability to reduce nutrient levels
substantially lower that can be achieved using other technologies. The principal disadvantages are relatively high
capital, operations, and maintenance costs, as well as solids management and disposal requirements .

5.3.4.4 Associated Costs

Specific cost information for filtration systems was not obtained for this report given the large assortment of filter
system types, sizes and features. SFWMD (2002) estimated costs for the 175-mgd wetland treatment system with
combined microfiltration and chemical treatment described above. Their estimates of the 50-year present worth
for the full-scale system ranged from $259 million to $308 million. Costs per million gallons treated were
estimated to be about $115 to $137 (SFWMD 2002). Costs per pound of TP removed were estimated to be $462
to $550 (SFWMD 2002). These costs per gallon treated and per pound P removed were roughly similar to
estimates for chemical treatment and solids separation (as previously discussed in the section 5.3.1 Chemical
Treatment Combined with Settling and Solids Separation).

5.3.4.5 Applicability in the Upper Klamath Basin

A full-scale wetland treatment system with combined microfiltration and chemical treatment could be considered
for implementation in the upper Klamath Basin. Such a system could take advantage of a combination of